Items:
Value:

Gearbox Assembly - Imperial

Spares Counter | Myford 254+ |  Gearbox Assembly - Imperial

EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 3602
View Diagram

 
EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 3603
View Diagram

 
19.OUTPUT SHAFT 11895

19.OUTPUT SHAFT 11895

Ref: 756456123
Output Shaft Used In The Imperial Gearbox Of The 254S And 254Plus Lathes Read More

Quantity:  

Price: 79.17

(95.00 Inc VAT )

 
22. WOODRUFF KEY No. 404 (1/8

22. WOODRUFF KEY No. 404 (1/8" x 1/2")

Ref: 1965
Read More

Quantity:  

Price: 2.50

(3.00 Inc VAT )

 
23. 20T GEAR - OUTPUT SHAFT 11897

23. 20T GEAR - OUTPUT SHAFT 11897

Ref: 548856899
20T Gear For Output Shaft (11895) Suitable For Myford 254S And 254Plus Lathes. Read More

Quantity:  

Price: 37.50

(45.00 Inc VAT )

 
30. LAYSHAFT SUB ASSEMBLY WITH GEAR  11909

30. LAYSHAFT SUB ASSEMBLY WITH GEAR 11909

Ref: 74851478258
Original Myford Stock Layshaft And Gear 17/24/22T Fits Both 254S And 254Plus Machines Goes Inside The Imperial Gearbox. Read More

Quantity:  

Price: 124.58

(149.50 Inc VAT )

 
30A. 17T/24T/22T GEAR  11911

30A. 17T/24T/22T GEAR 11911

Ref: 25698G254
Gear For Layshaft Goes Inside The Imperial Gearbox. Fits Both 254S And 254Plus Machines Read More

Quantity:  

Price: 57.92

(69.50 Inc VAT )

 
32. 34T GEAR  11915

32. 34T GEAR 11915

Ref: 2547856985211A
34T Gear For Myford 254 Imperial Gearbox's Original Myford Stock Read More

Quantity:  

Price: 22.50

(27.00 Inc VAT )

 
41. 24/30/32T SLIDING GEAR  11919

41. 24/30/32T SLIDING GEAR 11919

Ref: 1773
Myford 254+ Sliding Gear For Imperial Gearbox's Only.. 24T / 30T / 32T This Gear Has A Splined Centre For A Tight Fit. Read More

Quantity:  

Price: 95.00

(114.00 Inc VAT )

 
43. 33T GEAR ASSEMBLY 11920

43. 33T GEAR ASSEMBLY 11920

Ref: 78456
Includes 11922 bush Read More

Quantity:  

Price: 48.00

(57.60 Inc VAT )

 
52. M8 x 1.25mm x 25mm SOCKET CAPHEAD SCREWS - PACK OF 5 - SC17

52. M8 x 1.25mm x 25mm SOCKET CAPHEAD SCREWS - PACK OF 5 - SC17

Ref: 68780
Pack of 5 socket caphead screws. Thread: M8 x 1.25 Length: 25mm Read More

Quantity:  

Price: 4.13

(4.96 Inc VAT )

 
58. 3/8

58. 3/8" OIL BLACKENED WASHERS - PACK OF 10 - SC90

Ref: 68781
Pack of 10 oil blackened washers, with a 3/8" inside bore. Read More

Quantity:  

Price: 3.29

(3.95 Inc VAT )

 
59. 3/8

59. 3/8" BSF FULL NUTS - PACK OF 5 - SC51

Ref: 68782
Pack of 5 full nuts. Threaded 3/8" BSF x 20TPI Read More

Quantity:  

Price: 3.75

(4.50 Inc VAT )

 
64. 60T CHANGEWHEEL  11285/60

64. 60T CHANGEWHEEL 11285/60

Ref: 1967
Changewheel for any Series 7, Series 10 or 254 lathe. 20DP, 14.5 pressure angle, 5/8" bore, 3/8" thick. Read More

Quantity:  

Price: 18.41

(22.09 Inc VAT )

 
66. 40T CHANGEWHEEL  11285/40

66. 40T CHANGEWHEEL 11285/40

Ref: 1968
Changewheel for any Series 7, Series 10 or 254 lathe. 20DP, 14.5 pressure angle, 5/8" bore, 3/8" thick. Read More

Quantity:  

Price: 12.71

(15.25 Inc VAT )

 
69. 80T CHANGEWHEEL  11285/80

69. 80T CHANGEWHEEL 11285/80

Ref: 1969
Changewheel for any Series 7, Series 10 or 254 lathe. 20DP, 14.5 pressure angle, 5/8" bore, 3/8" thick. Read More

Quantity:  

Price: 22.41

(26.89 Inc VAT )

 
70. SPACER  A2604

70. SPACER A2604

Ref: 68784
Spacer To Be USed On The Gear Train.. Also Used On The Myford Series 7 Lathes.. Read More

Quantity:  

Price: 5.50

(6.60 Inc VAT )

 
73. FEED RATE PLATE - IMPERIAL  11929

73. FEED RATE PLATE - IMPERIAL 11929

Ref: 1635
Feed rate plate for the imperial 254 gearboxes Read More

Quantity:  

Price: 16.50

(19.80 Inc VAT )

 
93. RACK - GEAR SELECTOR 11886/1

93. RACK - GEAR SELECTOR 11886/1

Ref: 589698747
Gear Selector For 254S And 254Plus Lathes Works In Conjunction With The Actuator Block (11934) Original Myford Stock Read More

Quantity:  

Price: 57.92

(69.50 Inc VAT )

 
100. INPUT SHAFT  11918

100. INPUT SHAFT 11918

Ref: 68794
Splined shaft for the 254 gearboxes Read More

Quantity:  

Price: 85.00

(102.00 Inc VAT )

 
104. CHANGEWHEEL QUADRANT  11927/2

104. CHANGEWHEEL QUADRANT 11927/2

Ref: 2134
Quadrant that holds the gear train in place Read More

Quantity:  

Price: 125.00

(150.00 Inc VAT )

 
112. CHANGEWHEEL STUD  A1496/2

112. CHANGEWHEEL STUD A1496/2

Ref: 68785
This is the stud that the sleeve (A1501) and bush (a1500) slide on to, to accept the changewheels. Read More

Quantity:  

Price: 8.50

(10.20 Inc VAT )

 
116. WASHER  A1498

116. WASHER A1498

Ref: 68787
For the metric conversion kits. This is the washer used on the changewheel stud Read More

Quantity:  

Price: 1.25

(1.50 Inc VAT )